
 





Contents 

 

Executive Summary.................................................................................................... 2 

1. Introduction ....................................................................................................... 4 

2. Physico-chemical treatments ............................................................................. 7 

2.1. Precipitation ................................................................................................................. 7 

2.2. Absorption .................................................................................................................... 8 

2.3. Ion exchange ................................................................................................................ 8 
[...]
nearby land for growing willow coppice plantations (WCP), along with the potential for eventual 

soil P saturation with continued irrigation, may necessitate the identification of alternative methods 

to the use of WCPs. 

 

These alternative methods include physico-chemical treatments such as precipitation, sorption and 

ion exchange; biological treatments such as Enhanced Biological Phosphorus Removal (EPBR); 

and/or a combination of both. Precipitation, for example, involves adding (dosing) metal salts such 

as ferric chloride or trivalent metal salts to the waste-water that precipitate out the P, while EPBR 

relies upon phosphorus-accumulating organisms (PAOs – e.g. Accumulibacter), that accumulate P 

as polyphosphate which is then used as a “luxury” energy reserve. However, while physico-chemical 

methods provide reliable P extraction with a relatively simple operation, sustainability concerns 

limit their usefulness in relation to small-scale WWTPs, and they perhaps best serve as a “polishing” 

treatment option in combination with other treatments such as constructed wetlands. The 

extraction of P by EPBR may be variable, with fluctuations in performance dependant on 

operational factors, local environmental conditions, microbial diversity and the number of PAOs 

occurring in the system. More recent developments have seen EBPR techniques integrated into 

membrane bioreactors (MBRs), and the development of “novel technologies” such as active filter 

media, reverse osmosis and compressible media filtration. In general, however, “novel 

technologies” are still at the developmental stage and/or are associated with high operation and 

maintenance costs. A further alternative to WCPs is the use of decentralised technologies, such as 

package plants and constructed wetlands (CWs), with these generally being more focused towards 

localised small-scale treatment of waste-water. However, integrated constructed wetlands (ICWs) 

can be employed at sites with a population equivalent (PE) > 500 (e.g. Clonaslee ICW, Co. Laois, 

which has a PE of 1200, and Stoneyford ICW, Co. Antrim, which has a PE of 950). Constructed 

wetlands and ICWs, for example, are artificial engineered systems that make use of the natural 

processes associated with wetland vegetation, soils and their related microbial assemblages to 

contribute to the treatment of waste-water. While CWs and ICWs have the potential for removing 

both N and P, the rates of removal are very much dependant on the method employed, and are 

Executive Summary  



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 3 

 

 

Alternatives to willow coppice plantations (WCPs)….  3 

 

perhaps best utilised in combination with other systems such as the previously mentioned physico-

chemical methods. 

 

When planning treatment options for small-scale WWTWs consideration should be given to the 

costs involved and to any social and environmental concerns that may arise. The selected treatment 

options also need to effectively deliver on P discharge consents, while requiring low/minimal 

maintenance, given the potential isolation of most WWTWs. Additionally, future and climate 

proofing of selected treatment options should be considered, especially as WWTWs are significant 

sources of ‘priority substances’ (PSs) as listed under the European Union Water Framework 

Directive (WFD), ‘contaminants of emerging concern’ (CECs) such as steroids, hormones, pesticides, 

and pharmaceuticals, and micro-plastics. They are also relatively high energy consumers. The 

potential to reclaim P should also be considered. 

 

This report considers the pros and cons of ‘alternative treatments’ for WWTW effluent within the 

context of WCP as a treatment technology – of which the latter (in isolation or combination) 

remains a valid solution for the small-scale considered here. 

  



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 4 

 

 

Alternatives to willow coppice plantations (WCPs)….  4 

 

Enrichment of freshwater ecosystems is a major environmental concern, with high nutrient inputs 

causing eutrophication, and potentially resulting in excessive algal growth and degradation of water 

courses (Smith and Schindler, 2009; Mainstone and Parr, 2002). The main nutrients of concern are 

phosphorus (P) and nitrogen (N) with P being potentially more important in freshwater systems. 

These P emissions occur either via diffuse sources such as from agricultural run-off, or from point 

sources such as waste-water treatment works (WWTWs) or industrial discharge (Bowes et al., 

2010). Combined with this, an increasing population size is likely to result in higher food demands 

and therefore an increase in agricultural stressors, along with an increase in the number and 

pressures from WWTWs. To limit the environmental degradation associated with P, effluent 

standards are in place to restrict the concentrations of P (and other nutrients) entering 

waterbodies. The Urban Waste-water Treatment Directive (UWWTD) (OJEC, 1991) for example, 

requires total P concentrations in waste-water effluent to be ≤ 2 mg/l P for treatment works of 

10,000 – 100,000 population equivalent (PE) and 1 mg/1 P for a PE > 100,000). While the 

implementation of the UWWTD, along with regulation of P in detergents, has seen significant 

declines in concentrations of orthophosphate in rivers and lakes through-out the EU, P from waste-

water still remains as a key pressure (EC, 2019). 

 

Treatment methods at WWTWs are generally classified as being either primary, secondary or 

tertiary processes. Primary treatment is the first main step in the WWTW process and is designed 

to remove large solid objects through either flotation, settling or screening, while smaller objects 

are either allowed settle out by gravity and collected in grit chambers and sediment basins, or in 

the case of suspended sediments, are removed by clarifiers (Carey and Migliaccio, 2009). The 

collected “sludge” is then transported off-site for further treatment. Following primary treatment, 

a secondary treatment process targets additional organic matter and dissolved nutrients. By itself, 

secondary treatment has the potential to remove up to 50 % of P from WWTW systems either 

through biomass accumulation and/or partitioning of solids (Environment Agency, 2012). In order 

to meet regulatory guidelines, a tertiary treatment step may additionally be required to remove 

suspended and dissolved materials (e.g. nutrients and metals) remaining following secondary 

treatment (Carey and Migliaccio, 2009). The amount of P remaining in the effluent after the tertiary 

process is dependent on the tertiary process method employed. 

 

Willows have several characteristics that enable their use for environmental remediation. These 

include having high rates of evapotranspiration, being non-edible, having a high nitrogen absorption 

capacity, and being able to absorb certain metals (Lachapelle-T. et al., 2019). To this end, willow 

coppice plantations (WCPs) have been employed for a variety of environmental treatment options 

including, for example, landfill leachate treatment (Aronsson, et al., 2010), polluted groundwater 

(Yang et al., 2019), and heavy metal extraction (Mleczek et al., 2017; Cao et al., 2018;). Their use for 

treating municipal waste-water is also well established (Perttu and Kowalik, 1997; Wyrwicka and 

Urbaniak, 2018), not least because of the similarity between willow nutrient requirements and the 

typical nutrient characteristics of waste-waters, i.e.  N, P and K proportional requirements for willow 

1. Introduction 



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 5 

 

 

Alternatives to willow coppice plantations (WCPs)….  5 

 

of 100:14:72 vs N, P and K proportional occurrence in waste-waters of 100:18:65 (Perttu, 1993). 

Lachapelle-T. et al. (2019) reported that WCPs enabled 98 % removal of total N and total P from 

waste-water following irrigation, although the same study reported significant increases in soil P 

and suggested an eventual soil P saturation with continued irrigation. In contrast to this however, 

recent soil analysis from a WCP site irrigated with WWTWs discharge at Bridgend, Co. Donegal, has 

indicated only low levels of P build up in the soil (AFBI, communication). Nevertheless, this potential 

for eventual soil P saturation, along with difficulty sourcing nearby land for growing WCPs, may 

necessitate the identification of alternative methods to the use of WCPs for the treatment of waste-

water. Furthermore, due in part to the high evapotranspiration rates, concerns have been raised 

relating to WCPs disrupting natural hydrological regimes and exacerbating water shortage problems 

to the point where in some parts of the world they are considered invasive (Frédette et al., 2019). 

 

Table 1 - Advantages and disadvantages of physico-chemical (section 2) and  

EBPR methods. 

 

Configuration Plant Size Cost/PE/year CAPEX/PE OPEX/PE/year 

   (PE) € € € 

FS 6 302 877 211  
20 160 604 99 

 
49 122 517 71  
50 166 588 106  

200 140 534 84 

     

HF 6 291 738 206 
 

20 141 404 94  
49 101 302 65 

 
50 142 379 98  

200 115 328 76 

     

MT 6 322 645 246  
20 179 347 134  
49 137 241 105  
50 200 304 158 

  200 174 257 136 

 

Alternative methods to WCPs for removing P from wastewater include physico-chemical based 

treatments, biological treatments and/or a combination of both, with these being categorised 

based on the method employed and the part of the process at which they occur. Additionally, novel 

technologies such as membrane bioreactors (MBRs) and reverse osmosis (RO) systems are 

continuously being developed, while decentralised technologies that include package plants and 

the use of natural systems such as constructed wetlands are also options (Environment Agency, 

2012; Macintosh et al., 2019). However, while large-scale techniques for the removal of P from 



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 6 

 

 

Alternatives to willow coppice plantations (WCPs)….  6 

 

waste-water are well established, issues such as variable inflows with seasonal fluctuations, 

management and accessibility concerns, and wastewater composition limit this practice at smaller-

scales (Bunce et al., 2018). When assessing options for the removal of P from WWTW effluent 

therefore, these points should be considered, along with capital, operational and maintenance 

costs and the efficiency of P removal. With this background, the aim of this review was to highlight 

alternative options to the use of WCPs with a particular emphasis on small-scale WWTWs (i.e. PE < 

250) and the treatment of P prior to waste-water discharge. 

  



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 7 

 

 

Alternatives to willow coppice plantations (WCPs)….  7 

 

Physico-chemical methods for the removal of P may occur through precipitation, sorption and/or 

ion exchange. Each are considered. 

 

The precipitation method is an additive process that involves adding (dosing) multi-valent metal 

salts such as ferric chloride (FeCl3) or aluminium sulphate Al2(SO4)3 to the waste-water, with this 

usually resulting in a net increase in the waste-water components (Tchobanoglous et al., 2003). 

These salts precipitate out the P to form solid residuals that are then either filtered out of the 

system or extracted by allowing to settle under gravity (Bunce et al., 2018).  

Sample reactions of a) aluminium and b) iron salts with P are given below: 

 

a) Al2(SO4)3•(14H2O) + 2H2PO4
 - + 4HCO3

- → 2AlPO4 + 4CO2 + 3SO4
2‐ + 18H2O  

b) FeCl3•(6H2O) + H2PO4
‐ + 2HCO3

‐ → FePO4 + 3Cl‐ + 2CO2 + 8H2O 

 

Precipitation with lime (Ca(OH)2) is also possible. This occurs as the lime reacts with the natural 

bicarbonate alkalinity of the water to form calcium carbonate (CaCO3), and “as the pH of the waste-

water increases beyond 10, excess calcium ions react with the P to precipitate hydroxylapatite 

Ca10(P04)6(OH)2” (Tchobanoglous et al., 2003). In recent years however, precipitation with lime has 

fallen out of favour due to chemical handling issues and increased sludge production (USEPA, 2009). 

 

Metal salts or lime are added either upstream of the primary treatment (pre-precipitation), at the 

secondary stage (co-precipitation) – (excluding lime as the activated sludge process requires a pH 

of below 9), or following the secondary stage in a tertiary process (post-precipitation), with multi-

point additions typically removing more P than single point additions (Tchobanoglous et al., 2003; 

Environment Agency, 2012). Post-precipitation of P has some advantages over pre- or co-

precipitation, as removal of too much P prior to the secondary stage may impact on the growth of 

micro-organisms present in the activated sludge which rely on P as a food source (USEPA, 2009). 

Additionally, during the secondary stage biological process, P entering the system as soluble 

orthophosphate, soluble polyphosphates, and organically bound P is converted to more simple 

orthophosphates that are easier to treat and result in lower effluent levels (USEPA, 2009). However, 

post-precipitation has the potential to have higher capital costs and require more space than adding 

chemicals at an earlier stage (e.g. primary stage) (Tchobanoglous et al., 2003; USEPA, 2009). 

 

Chemical precipitation is one of the most widely used methods in the UK for the removal of P from 

wastewater due in part to its cost effectiveness and its reliability (Environment Agency, 2012).  

However, it is not without its problems and may be unsuitable for use with small-scale WWTWs. 

For example, chemical precipitation produces a large amount of sludge and this in turn requires 

treatment with a large amount of secondary chemicals (Macintosh et al., 2019). Furthermore, once 

chemically-bonded, extracting the P for reuse is difficult and is not cost efficient for small-scale 

2. Physico-chemical treatments 

2.1. Precipitation 



 
 

 
 

  

Alternatives to willow coppice 
plantations (WCPs)…. 8 

 

 

Alternatives to willow coppice plantations (WCPs)….  8 

 

systems, while issues relating to chemical storage and usage, sludge transport, and variability in the 

pH of the influent, again limit small-scale potential (Bunce et al., 2018). 

  

A second physico-chemical method utilises absorptive media to filter and accumulate inorganic P 

from waste-water by passing the effluent through the filter media which contains reactive 

components such as calcium or iron (Bunce et al., 2018). Typically, the reactive materials used come 

from either natural (e.g. limestone, orange peel, sawdust), industrial (e.g. fly-ash or steel slag) or 

artificial (e.g. FiltraliteTM) sources (Bunce et al. 2018; Macintosh et al., 2019). Reviews of variations 

in absorptive methods along with the advantages and dis-advantages of different absorptive 

materials are provided by Bacelo et al. (2020) and Loganathan et al. (2014) and summarised here. 

While absorptive media has not been used extensively in WWTWs, due in part to the requirement 

to regenerate the absorptive media following saturation, it is gaining interest because of the 

potential to simultaneously remove and recover P from waste-water (Loganathan et al., 2014; 

Bacelo et al., 2020). For certain absorptive media (e.g. bio-derived materials or materials based on 

non-toxic metals such as Ca and Mg) recovered P in a ready-to-use-form may be sold directly as a 

raw material or as fertiliser, with this also limiting environmental impacts associated with P recovery 

(Macintosh et al., 2019). Interest in the use of adsorption technology is also growing because it is 

relatively simple to apply, it has a high selectivity, the use of natural or industrial by-product 